

Package Leaflet: Information for the Patient
CAPEX CAPSULES
(Paracetamol, Diclofenac sodium & caffeine capsules)

COMPOSITION:

Each hard gelatin capsule contains:

Paracetamol BP 500 mg

Diclofenac sodium BP 50 mg

Caffeine (anhydrous) BP 30 mg

Excipients: (Magnesium Stearate BP, Purified Talc BP, Empty Hard gelatin Capsules size 0)

Read all of this leaflet carefully before you start using this medicine because it contains.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your Health care provider, Pharmacist, Nurse.
- This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even if their symptoms are the same as yours.
- If any of the side effects becomes serious, or if you notice any side effects not listed in this leaflet, please tell your Health care provider, Pharmacist, Nurse.

In this leaflet:

1. What CAPEX CAPSULE is and what it is used for
2. Before you take or use CAPEX CAPSULE
3. How to take or use CAPEX CAPSULE
4. Possible side effects
5. How to store CAPEX CAPSULE
6. Further information

1. What CAPEX CAPSULE is and what it is used for

Capex capsule is indicated for the following:

Relieving headache, migraine headache, toothaches, muscle aches, premenstrual or menstrual aches or other minor aches and pains.

What CAPEX CAPSULE is used for

Capex capsule is indicated for the following:

Relieving headache, migraine headache, toothaches, muscle aches, premenstrual or menstrual aches or other minor aches and pains.

2. Before you take or use CAPEX CAPSULE

Do not use CAPEX CAPSULE

- Active peptic ulcer, G.I. bleeding, NSAID induced allergic asthma.

Warnings and precautions:

Contraindicated for use in patients known to be hypersensitive to any of its ingredients contraindicated in respiratory depression especially in the presence of cyanosis and excessive bronchial secretion after operation on the biliary tract, acute alcoholism, head injuries and conditions in which intracranial pressure is raised. It should not be given an attack of bronchial asthma or in heart failure secondary to chronic lung disease.

Pregnancy & Lactation:

Capex capsule are not recommended for use by pregnant or breast feeding women. Regular use of NSAIDs during the third trimester of pregnancy may result in premature closure of the foetal ductus arteriosus in utero and possibly in persistent pulmonary hypertension of the newborn. The onset of labour may be delayed and its duration increased. Do not breast feed while taking Capex Capsules.

Taking or Using other medicines:

The safety of continuous administration of CAPEX CAPSULES has not been established for a greater than four weeks. Exceeding the prescribed dose, together with prolonged and continuous use of this medication may lead to dependency and addiction. Dosage in excess of those recommended may cause severe liver damage. Hence it is advisable to follow the Doctor's or physicians dosage regimen carefully.

3. How to Take or Use CAPEX CAPSULE

1 capsule three times daily or as directed by the physician.

If you take or use more CAPEX CAPSULE than you should, If you forget to take or use CAPEX CAPSULE

Do not take a double dose to make up for a forgotten Dose.

Overdosage: Overdosage may cause nausea, vomiting, pain in the abdomen, dizziness, headache, sweating, pancreatitis, hepatic failure and acute renal failure.

In the event of overdosage consult a doctor or take the patient to the nearest hospital immediately. Specialised treatment is essential as soon as possible. Prompt treatment is essential. Any patient who has ingested an overdosage of capex capsule in the preceding 4 hours should undergo gastric lavage. Specific therapy with an antidote such as acetylcysteine or methionine may be necessary.

If you stop taking or using CAPEX CAPSULE

If you have any further questions on the use of this product, ask your health care provider.

4. POSSIBLE SIDE EFFECTS

Common adverse effects include Heartburn, nausea, upset stomach constipation, drowsiness. Some rare allergic reactions may include (rash, hives., itching, difficulty in breathing, tightness in the chest, swelling of the mouth, face, lips or tongue) fainting, symptoms of liver problems.

5. How to store CAPEX CAPSULE

Do not store above 30 °C. Protect from Light.

Keep out of the reach and sight of children.

Do not use CAPEX CAPSULE after the expiry date which is stated on the label or carton or bottle.

Do not use CAPEX CAPSULE if you notice any deterioration or visible signs in the formulation.

Medicines should not be disposed of via wastewater or household waste. Ask your

pharmacist how to dispose of medicines no longer required. These measures will help to protect the environment.

6. FURTHER INFORMATION

What CAPEX CAPSULE contains:

The active pharmaceutical ingredients are Paracetamol BP , Diclofenac sodium BP 50 mg, Caffeine (anhydrous) BP 30 mg

- The other ingredients are Magnesium Stearate BP, Purified Talc BP, Empty Hard gelatin Capsules size 0
-

What CAPEX CAPSULE looks like and contents of the pack:

Hard gelatin capsule of size “O” printed with CAPEX on green coloured cap & yellow coloured body containing white powder.

.

CAPEX CAPSULE is available in a blister of 10 capsules are packed in carton along with pack insert.

Manufacturer:

Astamed Healthcare (I) Pvt. Ltd.,
2 & 3 Genesis Industrial Complex,
Phase II, Kolgaon, Palghar, Dist – Thane.
Fax: 91-22-2500 7082
E mail: info@astamed.com
Website: www.astamed .com

This leaflet was last revised in 07/2020